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3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious

must be at least 20 dB below the highest emission level within the authorized band. If the output

power of this device is measured by spectrum analyzer, the attenuation under this paragraph shall be

30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 -30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
3.5.2Measuring Instruments
Please refer to the measuring equipment list in this test report.
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3.5.3Test Procedures

1.
2.

The testing follows the ANSI C63.10 Section 11.12.1 Radiated emission measurements
The EUT is arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.
The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.
The EUT is set 3 meters away from the receiving antenna, which is mounted on the top of a
variable height antenna tower.
Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level
Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-*.
Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic
emission level is with at least 6 dB margin against average limit line, the position is marked as
Use the following spectrum analyzer settings:
(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW=100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;
(3) Set RBW =1 MHz, VBW = 3 MHz for f > 1 GHz for peak measurement.
For average measurement:

VBW = 10 Hz, when duty cycle is no less than 98 percent.

VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum

transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
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3.5.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz
<CDD Mode>

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver

<TXBF Modes>

RX Antenna

Companion

Mital Full Soldered Ground Plane

o]
Spectrum Analyzer | Receiver
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For radiated test from 1GHz to 18GHz
<CDD Mode>

[_ - —_—

Metal Full Soldered Ground Plane

<TXBF Modes>

Companion

device
1-4m

3m — ¢

Metal Full Soldered Ground Plane

=

Spectrum Analyzer / Receiver
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For radiated test above 18GHz
<CDD Mode>

RX Antenna

Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver

<TXBF Modes>

RX Antenna
Companion

device

Metal Full Soldered Ground Plane

oo
Spectrum Analyzer / Receiver
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3.5.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site vO1r01, and the result comes

out very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.5.7Duty Cycle

Please refer to Appendix E.

3.5.8 Test Result of Radiated Spurious Emission (30 MHz ~ 10" Harmonic)

Please refer to Appendix C and D.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBpV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.6.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =9
kHz) with Maximum Hold Mode.
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3.6.4Test Setup

T .
| Non-conductive table |
| I
! Rear of EUT to be flushed 1
I with rear of table top T
I 1
I I
I
| e I
! 0 EUT I
|- - F} soemto
I Receiver I ground
I 500 RF Cable | i
I I
I 1
| I
| | O
I 1
I I
I 1
I |
| |
| 1
I I
| P i P
I P . 1 -
I P Bonded to horizontal 40 cm to vertical (S
| ground plane reference plane I .
S e e e L
AMH = Artificial mains network (LISH)
AE = Assoclated equipment -
EUT = Equipment under test
ISH = Impedance stabilization network System Simulator
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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SPORTON LAB.

3.7 Antenna Requirements

3.7.1Standard Applicable
The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.7.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. [Characteristics Cal:)b;?etion Test Date Due Date Remark
Loop Antenna Zg:ﬁv‘;‘i‘ HFH2-22 100488 | 9 kHz~30 MHz | May 13, 2022 Asuegr;.l(;)7,’22002222~ May 12, 2023 (Osggifg?g\()
Preamplifier EMEC EM18G40G | 060715 |18GHz~40GHz | Dec. 24, 2021 Asuegr;'lé)Y,’ZZOOZZZQ Dec. 23, 2022 (Oigaii’gj:‘\()
SH'ZrﬁZ'fnﬁ"m SCHV&RZBE BBHA9170 00993 | 18GHz-40GHz | Nov. 30, 2021 ‘\S“egr;.l(f;,zzofzzg Nov. 29, 2022 (osggiig?:\()
Amplifier SONOMA 310N 371607 9kHz~1GHz | Jul. 04, 2022 Asuegr;.l(;)7,’22002222~ Jul. 03, 2023 (Osggifg?g\()
Bilog Antenna |  TESEQ o%ggzﬁgégf;\l 47020 & 06 | 30MHz~1GHz | Oct. 09, 2021 Asuegr;'lc?%’22002222~ Oct. 08, 2022 (o?gaifg?:\()
EgﬂcleTn?:: Keysight | N903BA(MXE) | MY57290111 | 3Hz~26.5GHz | Dec. 15, 2021 Asuegr;.lf%’zzoozzzg Dec. 14, 2022 (osgaifg?lﬂ\()
Hom Antenna | SCMWAR?BE | BBHA 9120 D | 9120D-1522 | 1GHz-18GHz | Mar. 10, 2022 Asuegr;.lé)%’22002222~ Mar. 09, 2023 (osgiifg?gv)
Preamplifier |  Keysight 83017A | MY53270264 | 1GHz~26.5GHz | Dec. 09, 2021 ASuegF;-l(;)%‘ZZOO2222~ Dec. 08, 2022 (osggifg?:\()
Preamplifier EMEC EM1G18G 060812 | 1GHz~18GHz | Dec. 27, 2021 ASuegb-l(;J%‘ZZOOZZZQ Dec. 26, 2022 (osgaiig?gv)
RF Cable gﬂﬁiig Sucl%ZLEX 805935/4 N/A Aug. 09, 2022 Asuegr;.lé)%’22002222~ Aug. 08, 2023 (osgiifg?gv)
RF Cable ZBE‘E‘E; SUCl((D)ZLEX 802434/4 N/A Aug. 09, 2022 ASuegF;-l(;)%‘ZZOOZZZZ*- Aug. 08, 2023 (osggiig?:\()
e e e TN T e R R
Software Audix 62000504 | RK001136 N/A N/A Asuegr;.loo7,122002222~ N/A ( Osgaifgjﬂw
Controller ChainTek 3000-1 N/A taggngﬂn?:\;lr;st N/A ASuegr;.l(;)%’22002222~ N/A (Osgiifg?:\()
Antenna Mast | ChainTek | MBS-520-1 N/A 1m~4m N/A guegb-lf%,2205222~ N/A (o?gaiigjjv)
TurnTable | ChainTek T-200-S-1 N/A 0~360 Degree N/A guegb-lf%’2205222~ N/A (o?gaiig?:\()
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Instrument | Brand Name Model No. Serial No. [Characteristics Cal:)b;?etlon Test Date Due Date Remark
AC Power . Conduction
Source ChainTek APC-1000W N/A N/A N/A Aug. 15, 2022 N/A (CO05-HY)
EMI Test Rohde & Conduction
Receiver Schwarz ESR3 102388 9kHz~3.6GHz | Dec. 01, 2021 | Aug. 15, 2022 | Nov. 30, 2022 (CO05-HY)
Hygrometer Testo 608-H1 34913912 N/A Nov. 17, 2021 | Aug. 15, 2022 | Nov. 16, 2022 | Conduction
(CO05-HY)
Rohde & Conduction
LISN Schwarz ENV216 100080 9kHz~30MHz | Dec. 03, 2021 | Aug. 15, 2022 | Dec. 02, 2022 (CO05-HY)
Rohde & Conduction
Software Schwarz EMC32 N/A N/A N/A Aug. 15, 2022 N/A (CO05-HY)
. SCHWARZBE Conduction
Pulse Limiter CK VTSD 9561-F N 00691 N/A Aug. 01, 2022 | Aug. 15, 2022 | Jul. 31, 2023 (CO05-HY)
Conduction
LISN I MVE RG-4 2602 N/A Dec. 2021 | Aug. 15, 2022 | Dec. 29, 2022
SN Cable G-400 60260 / ec. 30, 20 ug. 15, 20 ec. 29, 20 (CO05-HY)
Aug. 08, 2022~ Conducted
Hygrometer TECPEL DTM-303A TP201996 N/A Nov. 16. 2021 Oct. 11, 2022 Nov. 15. 2022 (THO5-HY)
15100041SNO Aug. 08, 2022~ Conducted
Power Sensor DARE RPR3006W 10 (NO:248) 10MHz~6GHz | Dec. 29, 2021 Oct. 11, 2022 Dec. 28, 2022 (THO5-HY)
Signal Rohde & Aug. 08, 2022~ Conducted
Analyzer Schwarz FSV40 101905 10Hz - 40GHz | Aug. 03, 2022 Oct. 11, 2022 Aug. 02, 2023 (THO5-HY)
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 3.1dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 58 dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.2dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 58dB
of 95% (U = 2Uc(y)) '
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<CDD Mode>

Appendix A. Test Result of Conducted Test Items

Report Number : FR271554C

Test Engineer:

Ching Chen

Temperature:

21~25

°C

Test Date:

2022/08/08-2022/10/11

Relative Humidity:

51~54

%
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TEST RESULTS DATA
6dB and 99% Occupied Bandwidth

Report Number : FR271554C

2.4GHz Band MIMO

Data P 99% Occupied BW 6dB BW 6dl.3 BW .
Mod. NT{ CH. (MHz) (MHz) Limit Pass/Fail

Rate (MHz)

(MHz)
Ant9 Ant8 Ant9 Ant8

11b |1Mbps| 2 1 2412 13.74 13.69 8.08 7.64 0.50 Pass
11b |1Mbps| 2 6 2437 14.29 14.04 8.60 8.10 0.50 Pass
11b |1Mbps| 2| 11 2462 14.04 14.04 8.10 8.10 0.50 Pass
11g |6Mbps| 2 1 2412 17.23 17.18 16.00 15.98 0.50 Pass
11g |6Mbps| 2 6 2437 18.33 18.83 16.36 16.34 0.50 Pass
11g |6Mbps| 2| 11 2462 17.28 17.18 16.38 16.38 0.50 Pass
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TEST RESULTS DATA
Average Output Power

Report Number : FR271554C

2.4GHz Band MIMO

Average Conducted EIRP
EIRP

Data Freq. Conducted P(.)W?r DG. Power P<_)w_er Pass

Mod. | poie IND| CH. | \im) Power Limit (dBi) (dBm) Limit IFail
(dBm) (dBm) (dBm)
Ant9 | Ant8 | SUM | Ant9 | Ant8 | Ant9 [ Ant8 | Ant9 [ Ant8 | Ant9 | Ants

11b [1Mbps| 2] 1 | 2412[20.50 [ 20.20 [ 23.36 30.00 1.65 25.01 36.00 Pass
11b [1Mbps] 2] 6 [ 2437 [20.00 [ 19.90 [ 22.96 30.00 1.85 24.61 36.00 Pass
11b [1Mbps| 2| 11 | 2462 [ 20.00 | 20.00 [ 23.01 30.00 1.65 24.66 36.00 Pass
11g [6Mbps] 2] 1 [ 2412 [17.90 [ 17.80 [ 20.86 30.00 1.85 22.51 36.00 Pass
11g [6Mbps| 2| 6 | 2437 [18.90] 19.10]22.01 30.00 1.65 23.66 36.00 Pass
11g [6Mbps| 2] 11 [ 2462 [ 16.90 [ 16.60 [ 19.76 30.00 1.85 21.41 36.00 Pass
HT20 [Mcso| 2| 1 [ 2412 17.60][17.50]20.56 30.00 1.65 22.21 36.00 Pass
HT20 [MCso| 2| 6 | 2437 [18.00]18.10]21.06 30.00 1.85 22.71 36.00 Pass
HT20 [MCso| 2| 11 | 2462 16.10] 16.10 [ 19.11 30.00 1.65 20.76 36.00 Pass
HT40 [MCso| 2| 3 [ 2422]18.00]18.10]21.06 30.00 1.85 22.71 36.00 Pass
HT40 [Mcso| 2| 6 | 2437 [17.50[17.60]20.56 30.00 1.65 22.21 36.00 Pass
HT40 [MCSO| 2| 9 | 2452 17.50[ 17.3020.41 30.00 1.65 22.06 36.00 Pass
vHT20[MCS0| 2| 1 [ 2412 17.60][17.50][20.56 30.00 1.65 22.21 36.00 Pass
VHT20|MCS0| 2| 6 | 2437 [1840]1850]21.46 30.00 1.85 23.11 36.00 Pass
vHT20[MCSO| 2| 11 | 2462 16.10] 16.10 [ 19.11 30.00 1.65 20.76 36.00 Pass
VHT40[MCS0| 2| 3 [ 2422]18.00] 18.10]21.06 30.00 1.85 22.71 36.00 Pass
VHT40[MCS0| 2| 6 | 2437 [17.50] 17.60]20.56 30.00 1.65 22.21 36.00 Pass
VHT40[MCSO[ 2| 9 [ 2452 [17.50]17.30]20.41 30.00 1.85 22.06 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Peak Power Spectral Density

Report Number : FR271554C

2.4GHz Band MIMO

Peak PSD DG Pei:‘mﬁ’tSD
Mod. | P2 \rd cH. | Frea (dBm/3kHz) (dB) (dBm/3kHz) Pass/Fail
Rate (MHz)
Ant9 Ant8 Wgrgf 1 Anto Ant8 Ant9 Ant8
11b |1Mbps| 2| 1 | 2412 | -1.33 161 168 361 8.00 Pass
11b |1Mbps| 2| 6 | 2437 | -1.50 71 151 361 8.00 Pass
11b |1Mbps| 2| 11 | 2462 | 252 284 049 361 8.00 Pass
T1g |6Mbps| 2| 1 | 2412 | -8.21 873 5.20 361 8.00 Pass
11g |6Mbps| 2| 6 | 2437 | -7.91 759 458 361 8.00 Pass
11g |6Mbps| 2| 11 | 2462 | -9.62 927 6.26 361 8.00 Pass

Measured power density (dBm) has offset with cable loss.
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TEST RESULTS DATA
6dB and 99% Occupied Bandwidth

Report Number : FR271554C

2.4GHz Band MIMO

Data e RU 99% Occupied BW 6dB BW 6dL_°> E’_»W _
Mod. NTY CH. Config (MHz) (MHz) Limit Pass/Fail

Rate (MHz)

. (MHz)
Ant9 Ant8 Ant9 Ant8

HE20 | MCSO| 2 1 2412 | Full 19.43 19.38 18.65 18.53 0.50 Pass
HE20 | MCSO| 2 6 2437 | Full 19.78 19.78 18.80 18.98 0.50 Pass
HE20 |MCSO| 2| 11 2462 | Full 19.38 19.33 18.35 18.88 0.50 Pass
HE40 | MCSO| 2 3 2422 | Full 38.06 37.96 37.20 37.84 0.50 Pass
HE40 | MCSO| 2 6 2437 | Full 38.16 38.06 37.88 38.00 0.50 Pass
HE40 | MCSO| 2 9 2452 | Full 37.86 37.96 37.00 36.92 0.50 Pass
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TEST RESULTS DATA
Average Output Power

Report Number : FR271554C

2.4GHz Band MIMO

Average Conducted EIRP EIRP

Data e, RU Conducted qugr DQ Power qugr Pass

Mod. Rate NTY CH. (MH2) Config Power Limit (dBi) (dBm) Limit IFail
. (dBm) (dBm) (dBm)
Ant9 [ Ant8 [ SUM [ Ant9 | Ant8 [ Ant9 | Ant8 | Ant9 | Ant8 | Ant9 | Ant8

HE20 | MCSO0| 2 1 2412 | Full | 17.70 [ 17.60 | 20.66 30.00 1.65 22.31 36.00 Pass
HE20 | MCSO| 2 1 2412 | 26/0 | 8.40 | 7.80 |11.12 30.00 1.65 12.77 36.00 Pass
HE20 | MCSO0| 2 1 2412 | 52/37 | 10.40 | 10.00 | 13.21 30.00 1.65 14.86 36.00 Pass
HE20 | MCSO| 2 1 2412 |106/53| 13.30 | 13.20 | 16.26 30.00 1.65 17.91 36.00 Pass
HE20 | MCSO0| 2 6 2437 | Full | 18.50 | 18.60 | 21.56 30.00 1.65 23.21 36.00 Pass
HE20 | MCSO| 2 6 2437 | 26/4 | 9.60 | 9.60 |12.61 30.00 1.65 14.26 36.00 Pass
HE20 | MCSO0| 2 6 2437 | 52/38 | 11.10 | 11.80 | 14.47 30.00 1.65 16.12 36.00 Pass
HE20 | MCSO| 2 6 2437 |106/53| 14.70 | 14.60 | 17.66 30.00 1.65 19.31 36.00 Pass
HE20 | MCSO0| 2 11 2462 | Full | 16.20 [ 16.20 | 19.21 30.00 1.65 20.86 36.00 Pass
HE20 | MCSO| 2 11 2462 | 26/8 | 7.40 | 7.40 |10.41 30.00 1.65 12.06 36.00 Pass
HE20 | MCSO0| 2 11 2462 | 52/40 ( 9.60 | 9.80 |12.71 30.00 1.65 14.36 36.00 Pass
HE20 | MCSO| 2 11 2462 |106/54| 12.40 | 12.60 | 15.51 30.00 1.65 17.16 36.00 Pass
HE40 | MCSO0| 2 3 2422 | Full | 18.10 | 18.20 | 21.16 30.00 1.65 22.81 36.00 Pass
HE40 | MCSO| 2 3 2422 |242/61]| 15.80 | 16.00 | 18.91 30.00 1.65 20.56 36.00 Pass
HE40 | MCSO0| 2 6 2437 | Full | 17.60 | 17.70 | 20.66 30.00 1.65 22.31 36.00 Pass
HE40 | MCSO| 2 6 2437 |242/61]| 15.30 | 15.30 | 18.31 30.00 1.65 19.96 36.00 Pass
HE40 | MCSO0| 2 9 2452 | Full | 17.60 [ 17.40 | 20.51 30.00 1.65 22.16 36.00 Pass
HE40 | MCSO| 2 9 2452 |242/62| 14.10 | 14.20 | 17.16 30.00 1.65 18.81 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA
Peak Power Spectral Density

Report Number : FR271554C

2.4GHz Band MIMO

RU Peak PSD DG Pei:‘mﬁ’tSD
Mod. | P22 Nt cH. | F™9 | config (dBm/SkHz) (dB) (dBm/3kHz) Pass/Fail
Rate (MHz)
' Ant9 Ant8 Wgrgf 1 Anto Ant8 Ant9 Ant8
HE20 [MCSO| 2| 1 | 2412 | Full | -9.26 887 5.86 361 8.00 Pass
HE20 [MCS0| 2| 1 | 2412 | 26/0 | -0.04 9.95 5.03 361 8.00 Pass
HE20 [MCSO0| 2| 1 | 2412 | 52/37| -9.03 2950 6.02 361 8.00 Pass
HE20 [MCS0| 2| 1 | 2412 |106/53] -9.40 912 511 361 8.00 Pass
HE20 [MCSO| 2| 6 | 2437 | Full | -7.78 8.01 277 361 8.00 Pass
HE20 [MCSO0| 2| 6 | 2437 | 26/4 | -7.82 8.05 281 361 8.00 Pass
HE20 |MCS0| 2| 6 | 2437 | 52/38| -8.31 8.08 5.07 361 8.00 Pass
HE20 [MCS0| 2| 6 | 2437 |106/53| -7.86 833 485 361 8.00 Pass
HE20 [MCSO0| 2| 11 | 2462 | Full | -9.90 | -1020 | -6.89 361 8.00 Pass
HE20 [MCSO0| 2| 11 | 2462 | 26/8 | 1039 | 1032 | -7.31 361 8.00 Pass
HE20 [MCSO0| 2| 11 | 2462 | 52/40| -1013 | -1000 | -6.99 361 8.00 Pass
HE20 [MCSO0| 2| 11 | 2462 |106/54] -9.91 | -1018 | -6.90 361 8.00 Pass
HE40 [MCSO0| 2| 3 | 2422 | Full | -1022 | -1040 | -7.21 361 8.00 Pass
HE40 [MCSO0| 2| 3 | 2422 |242/61] 1053 | 1056 | -7.52 361 8.00 Pass
HE40 [MCSO| 2| 6 | 2437 | Full | 1100 | 1052 | -7.51 361 8.00 Pass
HE40 [MCSO0| 2| 6 | 2437 |242/61] 1114 | 1097 | -7.96 361 8.00 Pass
HE40 [MCSO| 2| 9 | 2452 | Full | -1147 | 1140 | -8.39 361 8.00 Pass
HE40 [MCSO0| 2| 9 | 2452 |242/62] 1180 | 1163 | -862 361 8.00 Pass

Measured power density (dBm) has offset with cable loss.
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<TXBF Mode>

Appendix A. Test Result of Conducted Test Items

Report Number : FR271554C

Test Engineer:

Ching Chen

Temperature:

21~25

Test Date:

2022/09/06-2022/09/30

Relative Humidity:

51~54

%
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TEST RESULTS DATA

6dB and 99% Occupied Bandwidth

Report Number : FR271554C

2.4GHz Band MIMO

Data Freq. RU_ 99% Occupied BW 6dB BW 6d|§ E.}W .
Mod. NT{ CH. Config (MHz) (MHz) Limit Pass/Fail

Rate (MHz)

. (MHz)
Ant9 Ant8 Ant9 Ant8

HE20 | MCSO| 2 1 2412 | Full 19.78 19.78 18.55 19.00 0.50 Pass
HE20 | MCSO| 2 6 2437 | Full 20.63 21.08 19.15 19.13 0.50 Pass
HE20 | MCSO| 2 11 2462 | Full 20.18 20.18 19.05 19.10 0.50 Pass
HE40 | MCSO| 2 3 2422 | Full 38.46 38.36 37.96 38.24 0.50 Pass
HE40 | MCSO| 2 6 2437 | Full 38.36 38.46 37.96 37.04 0.50 Pass
HE40 | MCSO| 2 9 2452 | Full 38.56 38.46 38.20 38.08 0.50 Pass
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TEST RESULTS DATA

Average Output Power

Report Number : FR271554C

2.4GHz Band MIMO

Average Conducted EIRP EIRP
Data Freq. RU. Conducted P(.)wgr DQ Power Pc.)wgr Pass
Mod. | o0 INT{ CH. (MHz) Config Power Limit (dBi) (dBm) Limit JFail

. (dBm) (dBm) (dBm)

Ant9 | Ant8 [ SUM | Ant9 | Ant8 | Ant9 | Ant8 | Ant9 | Ant8 | Ant9 | Ant8

HE20 [ MCSO| 2 1 2412 | Full | 16.50 | 16.80 [ 19.66 30.00 3.61 23.27 36.00 Pass
HE20 [ MCSO| 2 6 2437 | Full | 18.60 | 18.50 | 21.56 30.00 3.61 25.17 36.00 Pass
HE20 [ MCSO| 2 11 2462 | Full | 19.70 | 19.80 [ 22.76 30.00 3.61 26.37 36.00 Pass
HE40 [ MCSO| 2 3 2422 | Full | 17.10 | 17.30 | 20.21 30.00 3.61 23.82 36.00 Pass
HE40 [ MCSO| 2 6 2437 | Full | 19.10 | 19.10 | 22.11 30.00 3.61 25.72 36.00 Pass
HE40 [ MCSO| 2 9 2452 | Full | 17.00 | 17.00 | 20.01 30.00 3.61 23.62 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.

A2-30f 4



TEST RESULTS DATA

Peak Power Spectral Density

Report Number : FR271554C

2.4GHz Band MIMO
=U Peak PSD DG Pei'i‘mFi’fD
dBm/3kHz dBi
Mod. | 22 INtd cH. | F"®9: | config ( ) (dBD) (dBm/3kHz) Pass/Fail
Rate (MHz)

: Ant9 Ant8 Wgrosf T aAnto Ant8 Ant9 Ant8
HE20 [MCSO| 2| 1 | 2412 | Full | -10.50 9.68 6.67 361 8.00 Pass
HE20 [MCSO| 2| 6 | 2437 | Ful | -8.26 8.5 504 361 8.00 Pass
HE20 [MCSO| 2| 11 | 2462 | Ful | -7.10 755 4.09 361 8.00 Pass
HE40 [MCSO| 2| 3 | 2422 | Full | 1360 | -12.64 9.63 361 8.00 Pass
HE40 [MCSO| 2| 6 | 2437 | Full | -10.67 937 6.36 361 8.00 Pass
HE40 [MCSO| 2| 9 | 2452 | Full | -13.01 | -11.69 868 361 8.00 Pass

Measured power density (dBm) has offset with cable loss.

A2-4 of 4
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%

Test Engineer : [Tom Lee

TEL: 886-3-327-0868 Page Number :BlofB1
FAX: 886-3-327-0855



EUT Information

Report NO : 271554
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70T
> 60'\ CISPR:QP LimitatMam Plorts
o B
he] i,
'E 504 et : CISPR-Ave Limitiat Main Plorts
() S S S S S T |
3 T ‘Q
~ 40t ¢
1 * .
30T e
20T
10T
0 } } } —+—— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.183750 33.99 54.31 20.32 | L1 OFF 19.8
0.183750 46.02 64.31 18.29 | L1 OFF 19.8
0.206250 30.33 53.36 23.03 | L1 OFF 19.8
0.206250 43.31 63.36 20.05 | L1 OFF 19.8
0.255750 29.94 51.57 21.63 | L1 OFF 19.8
0.255750 41.36 61.57 20.21 | L1 OFF 19.8
0.381750 26.90 48.24 21.34 | L1 OFF 19.8
0.381750 34.02 58.24 2422 | L1 OFF 19.8
0.525750 24.89 46.00 21.11 | L1 OFF 19.8
0.525750 31.03 56.00 2497 | L1 OFF 19.8
9.429000 25.81 50.00 2419 | L1 OFF 20.2
9.429000 27.26 60.00 32.74 | L1 OFF 20.2




EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

Level in dBuV
(6)]
Q

271554
Mode 1
120Vac/60Hz
Neutral

Full Spectrum

CISPR:OP LimitatMaimn Plorts

40t &
1 2
30t *
20t
10T
0 } } } —+— } } } +— } }
150k 30040000 8001M 2M  3M 4M5M6 8 10M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.181500 31.85 54.42 2257 | N OFF 19.8
0.181500 44.44 64.42 19.98 | N OFF 19.8
0.192750 32.38 53.92 21.54 | N OFF 19.8
0.192750 43.23 63.92 20.69 | N OFF 19.8
0.249000 31.32 51.79 20.47 | N OFF 19.8
0.249000 40.34 61.79 21.45 | N OFF 19.8
0.269250 30.08 51.14 21.06 | N OFF 19.8
0.269250 39.52 61.14 21.62 | N OFF 19.8
0.390750 27.36 48.05 20.69 | N OFF 19.8
0.390750 36.14 58.05 2191 | N OFF 19.8
3.144750 26.31 46.00 19.69 | N OFF 20.0
3.144750 30.64 56.00 25.36 | N OFF 20.0
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Appendix C. Radiated Spurious Emission

Temperature : 18~23°C
Test Engineer : Andy Yang, Karl Hou and Steven Wu
Relative Humidity : 50~65%
TEL : 886-3-327-0868 Page Number : C1-1 of C28

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

<CDD Mode>
<Sample 1>
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) (dBpV/m)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) (P/A)|(H/V)
2388.645 55.27 -18.73 74 40.63 27.35 17.36 | 30.07 134 | 299 P H
2390 443 -9.7 54 29.65 27.36 17.36 | 30.07 134 | 299 A H
* 2412 116.49 - - 101.69 27.47 17.4 30.07 134 | 299 P H
* 2412 113.5 - - 98.7 27.47 17.4 30.07 134 | 299 A H
H
802.11b
H
CH 01
2366.07 55.03 -18.97 74 40.54 27.26 17.31 30.08 112 24 P V
2412MHz
2388.12 43.67 -10.33 54 29.03 27.35 17.36 | 30.07 112 24 A V
* 2412 113.2 - - 98.4 27.47 17.4 30.07 112 24 P V
* 2412 110.12 - - 95.32 27.47 17.4 30.07 112 24 A V
V
\Y,
2364.6 56.01 -17.99 74 41.52 27.26 17.31 30.08 108 301 P H
2388.54 43.56 -10.44 54 28.92 27.35 17.36 | 30.07 108 301 A H
* 2437 116.96 - - 101.96 27.62 17.44 | 30.06 108 301 P H
* 2437 113.81 - - 98.81 27.62 17.44 | 30.06 108 301 A H
2487.82 56.63 -17.37 74 41.31 27.85 17.51 30.04 108 301 P H
802.11b
2484.39 44.54 -9.46 54 29.23 27.84 17.51 30.04 108 301 A H
CH 06
2367.82 55.13 -18.87 74 40.63 27.27 17.31 30.08 107 24 P V
2437MHz
2386.58 43.35 -10.65 54 28.72 27.35 17.35 | 30.07 107 24 A V
* 2437 112.28 - - 97.28 27.62 17.44 | 30.06 107 24 P \Y,
* 2437 109.04 - - 94.04 27.62 17.44 | 30.06 107 24 A \Y,
2495.45 56.52 -17.48 74 41.16 27.88 17.52 | 30.04 107 24 P V
2496.92 44.36 -9.64 54 28.98 27.89 17.53 | 30.04 107 24 A \Y,
TEL : 886-3-327-0868 Page Number : C1-2 of C28

FAX : 886-3-327-0855
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* 2462 111.49 - - 96.32 27.75 17.47 | 30.05 | 100 358 P \Y,
* 2462 108.35 - - 93.18 27.75 17.47 | 30.05 | 100 358 A \Y,
2492.48 56.25 -17.75 74 40.9 27.87 17.52 | 30.04 100 358 P \Y,
2483.52 44 .43 -9.57 54 29.13 27.83 17.51 30.04 100 358 A \Y,
H

802.11b
H

CH 11

* 2462 115.85 - - 100.68 27.75 17.47 | 30.05 | 129 312 P H

2462MHz
* 2462 112.69 - - 97.52 27.75 17.47 | 30.05 | 129 312 A H
2485.4 56.46 -17.54 74 41.15 27.84 17.51 30.04 129 312 P H
2483.6 44.84 -9.16 54 29.54 27.83 17.51 30.04 129 312 A H
\Y,
\Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C1-3 of C28
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4824 4552 |-28.48 74 67.92 32.44 11.32 | 66.16 - - P | H
H
H
H
H
H
H
H
H
H
H
802.11b
H
CH 01
4824 49.31 -24.69 74 71.71 32.44 11.32 | 66.16 | 100 8 P |V
2412MHz
4824 46.16 -7.84 54 68.56 32.44 11.32 | 66.16 | 100 8 AV
\Y
\Y
\
\
\
\
\
\
\Y
\
TEL : 886-3-327-0868 Page Number : C1-4 of C28
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
4874 4225 |-31.75 74 64.32 32.7 11.35 | 66.12 - - P | H
7311 47.67 |-26.33 74 62.76 37.13 13.5 65.72 - - P | H
H
H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 4564 |-28.36 74 67.71 32.7 11.35 | 66.12 - - P |V
2437MHz
7311 4547 | -28.53 74 60.56 37.13 13.5 65.72 - - P |V
\Y%
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
TEL : 886-3-327-0868 Page Number : C1-5 of C28
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FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) (dBpuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
4924 43.32 -30.68 74 65.08 32.94 11.38 | 66.08 - - P H
7386 45.75 -28.25 74 61.36 36.76 13.39 | 65.76 - - P H
H
H
H
H
H
H
H
H
H
802.11b
H
CHM
4924 45.12 -28.88 74 66.88 32.94 11.38 | 66.08 - - P V
2462MHz
7386 45.4 -28.6 74 61.01 36.76 13.39 | 65.76 - - P \Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2389.905 63.08 -10.92 74 48.43 27.36 17.36 | 30.07 | 131 330 P H
2389.8 51.09 2.9 54 36.44 27.36 17.36 | 30.07 | 131 330 A H
* 2412 113.75 - - 98.95 27.47 17.4 30.07 | 131 330 P H
* 2412 106.19 - - 91.39 27.47 17.4 30.07 | 131 330 A H
H
802.11g H
CH 01
2389.695 60.76 -13.24 74 46.11 27.36 17.36 | 30.07 | 341 9 P \Y,
2412MHz
2389.905 49.15 -4.85 54 34.5 27.36 17.36 | 30.07 | 341 9 A |V
* 2412 110.42 - - 95.62 27.47 17.4 30.07 | 341 9 P \Y,
* 2412 103.17 - - 88.37 27.47 17.4 30.07 | 341 9 A |V
\Y,
\Y,
2336.46 55.4 -18.6 74 41.04 27.2 17.25 | 30.09 | 107 | 300 P H
2389.94 44.28 -9.72 54 29.63 27.36 17.36 | 30.07 | 107 | 300 A H
* 2437 115.71 - - 100.71 27.62 17.44 | 30.06 | 107 | 300 P H
* 2437 108.22 - - 93.22 27.62 17.44 | 30.06 | 107 | 300 A H
2491.74 55.71 -18.29 74 40.36 27.87 17.52 | 30.04 | 107 | 300 P H
802119 2483.9 45.67 -8.33 54 30.36 27.84 17.51 | 30.04 | 107 | 300 A H
cH 08 2376.5 55.41 -18.59 74 40.85 27.31 17.33 | 30.08 | 367 13 P \
2437MHz
2387.42 44.29 -9.71 54 29.66 27.35 17.35 | 30.07 | 367 13 A |V
* 2437 113.1 - - 98.1 27.62 17.44 | 30.06 | 367 13 P \Y,
* 2437 105.59 - - 90.59 27.62 17.44 | 30.06 | 367 13 A |V
2489.29 56.58 -17.42 74 41.25 27.86 17.51 | 30.04 | 367 13 P \Y,
2485.65 45.34 -8.66 54 30.03 27.84 17.51 30.04 | 367 13 A |V
TEL : 886-3-327-0868 Page Number 1 C1-7 of C28
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* 2462 113.29 - - 98.12 27.75 17.47 | 30.05 | 100 | 292 P H
* 2462 105.48 - - 90.31 27.75 17.47 | 30.05 | 100 | 292 A H
2483.64 64.06 -9.94 74 48.76 27.83 17.51 30.04 100 | 292 P H
2484 52.17 -1.83 54 36.86 27.84 17.51 30.04 100 | 292 A H
H

802.11g
H

CH 11

* 2462 107.79 - - 92.62 27.75 17.47 | 30.05 116 234 P \Y,

2462MHz
* 2462 100.27 - - 85.1 27.75 17.47 | 30.05 116 234 A \Y,
2483.52 60.08 -13.92 74 44.78 27.83 17.51 30.04 116 234 P \Y,
2483.52 49.8 4.2 54 34.5 27.83 17.51 30.04 116 234 A \Y,
\Y,
\Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C1-8 of C28
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FCC RADIO TEST REPORT

Report No. : FR271554C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

9+8 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)

4824 41.81 -32.19 74 64.21 32.44 11.32 | 66.16 - - P | H

H

H

H

H

H

H

H

H

H

H

802.11g H
CHO1

4824 46.88 |-27.12 74 69.28 32.44 11.32 | 66.16 - - P |V
2412MHz

\%

\Y%

\Y%

\%

\Y%

\%

\Y%

\%

\%

\Y%

\%

TEL : 886-3-327-0868 Page Number : C1-9 of C28

FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
4874 4126 |-32.74 74 63.33 32.7 11.35 | 66.12 - - P | H
7311 4514 | -28.86 74 60.23 37.13 13.5 65.72 - - P | H
H
H
H
H
H
H
H
H
H
802.11g H
CH 06
4874 43.53 |-30.47 74 65.6 32.7 11.35 | 66.12 - - P |V
2437MHz
7311 46.39 | -27.61 74 61.48 37.13 13.5 65.72 - - P |V
\Y%
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
TEL : 886-3-327-0868 Page Number : C1-10 of C28
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FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
4924 42.04 -31.96 74 63.8 32.94 11.38 | 66.08 - - P H
7386 43.74 -30.26 74 59.35 36.76 13.39 | 65.76 - - P H
H
H
H
H
H
H
H
H
H
802.11g H
CH 11
4924 42.79 -31.21 74 64.55 32.94 11.38 | 66.08 - - P |V
2462MHz
7386 44.07 -29.93 74 59.68 36.76 13.39 | 65.76 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR271554C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
2389.275 66.18 | -7.82 74 5153 | 27.36 | 17.36 | 30.07 | 122 | 12 P | H
2390 50.64 | -3.36 54 3599 | 27.36 | 17.36 | 30.07 | 122 | 12 A | H
* 2412 111.05 - - 96.25 | 27.47 174 | 3007 | 122 | 12 P | H
* 2412 102.66 - - 87.86 | 27.47 174 | 3007 | 122 | 12 A | H
802.11ax H
HE20 Full H
CH 01 2389.905 65.96 | -8.04 74 51.31 27.36 | 17.36 | 30.07 | 100 | 246 | P | V
2412MHz 2390 50.09 -3.91 54 35.44 27.36 | 17.36 | 30.07 | 100 | 246 | A | V
* 2412 107.62 - - 92.82 | 27.47 174 | 3007 | 100 | 246 | P | V
* 2412 99.31 - - 84.51 27.47 174 | 3007 | 100 | 246 | A | V
v
v
2389.38 60.11 | -13.89 74 4546 | 27.36 | 17.36 | 30.07 | 105 | 300 | P | H
2389.8 4727 | -6.73 54 3262 | 27.36 | 17.36 | 30.07 | 105 | 300 | A | H
* 2437 115.96 - - 100.96 | 27.62 | 17.44 | 3006 | 105 | 300 | P | H
* 2437 108.09 - - 93.09 | 2762 | 17.44 | 3006 | 105 | 300 | A | H
802.11ax 2483.9 7165 | -2.35 74 56.34 | 27.84 | 17.51 | 30.04 | 105 | 300 | P | H
HE20 Full 2483.48 56.6 -93.4 150 41.3 27.83 | 1751 | 30.04 | 105 | 300 | A | H
CH 06 2389.66 60.72 |-13.28 74 46.07 | 27.36 | 17.36 | 30.07 | 367 | 13 P |V
2437MHz 2389.94 47.26 -6.74 54 32.61 27.36 | 17.36 | 30.07 | 367 13 A |V
* 2437 114.38 - - 99.38 | 27.62 | 17.44 | 3006 | 367 | 13 P |V
* 2437 105.27 - - 9027 | 2762 | 1744 | 3006 | 367 | 13 | A | V
2484.95 64.83 | -9.17 74 4952 | 2784 | 17.51 | 30.04 | 367 | 13 P |V
2483.5 4988 | -4.12 54 3458 | 27.83 | 1751 | 3004 | 367 | 13 | A | V
TEL : 886-3-327-0868 Page Number 1 C1-12 of C28
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FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
* 2462 113.05 - - 97.88 27.75 17.47 | 30.05 | 100 | 280 P H
* 2462 105.01 - - 89.84 27.75 17.47 | 30.05 | 100 | 280 A H
2484.56 65.7 -8.3 74 50.39 27.84 17.51 | 30.04 | 100 | 280 P H
2483.96 52.68 -1.32 54 37.37 27.84 17.51 | 30.04 | 100 | 280 A H
802.11ax H
HE20 Full H
CH 11 * 2462 109.59 - - 94 .42 27.75 17.47 | 30.05 | 116 | 238 P |V
2462MHz * 2462 99.93 - - 84.76 27.75 17.47 | 30.05 | 116 | 238 A |V
2484.24 62.85 -11.15 74 47.54 27.84 1751 | 30.04 | 116 | 238 P |V
2483.6 50.88 -3.12 54 35.58 27.83 1751 | 30.04 | 116 | 238 AV
\Y
\
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C1-13 of C28
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4824 40.95 | -33.05 74 63.35 32.44 11.32 | 66.16 - - P H

H

H

H

H

H

H

H

H

H

802.11ax H
HE20 Full H
CH 01 4824 43.21 -30.79 74 65.61 32.44 11.32 | 66.16 - - P |V
2412MHz \Y
\Y

\Y

\Y

\Y

\Y

\Y

\Y

\Y

\Y

\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4874 40.37 |-33.63 74 62.44 327 11.35 | 66.12 - - P H
7311 4519 | -28.81 74 60.28 37.13 13.5 65.72 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4874 40.57 |-33.43 74 62.64 327 11.35 | 66.12 - - P |V
2437MHz 7311 44.64 | -29.36 74 59.73 | 37.13 135 | 65.72 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
4924 41.56 -32.44 74 63.32 32.94 11.38 | 66.08 - - P H
7386 46.14 -27.86 74 61.75 36.76 13.39 | 65.76 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CHM 4924 43.36 -30.64 74 65.12 32.94 11.38 | 66.08 - - P |V
2462MHz 7386 46.54 | -27.46 74 62.15 | 36.76 | 13.39 | 65.76 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBupV/im)| (dB) (dBuV/im) (dBuV)| (dB/m) (dB) | (dB) |(cm)|(deg) (P/A)/(HV)
2389.8 64.26 | -9.74 74 49.61 27.36 | 17.36 | 30.07 | 368 | 305 | P | H
2390 47.71 -6.29 54 33.06 | 27.36 | 17.36 | 30.07 | 368 | 305 | A | H
* 2412 118.69 - - 103.89 | 27.47 174 | 3007 | 368 | 305 | P | H
802.11ax @ * 2412 109.97 - - 9517 | 27.47 174 | 3007 | 368 | 305 | A | H
HE20 H
Partial H
106/53 2389.905 63.01 |-10.99 74 4836 | 27.36 | 17.36 | 30.07 | 100 9 P |V
CH 01 2390 46.79 -7.21 54 3214 | 27.36 | 17.36 | 30.07 | 100 9 A |V
2412MHz |~ 2412 114.7 - - 99.9 2747 | 174 | 30.07 | 100 9 PV
* 2412 106.68 - - 91.88 | 27.47 174 | 30.07 | 100 9 AV
v
v
* 2462 116.9 - - 101.73 | 27.75 | 17.47 | 3005 | 182 | 320 | P | H
* 2462 109.38 - - 94.21 2775 | 1747 | 30.05 | 182 | 320 | A | H
2483.64 66.64 | -7.36 74 5134 | 27.83 | 1751 | 3004 | 182 | 320 | P | H
802.11ax 2483.52 4798 | -6.02 54 3268 | 27.83 | 17.51 | 3004 | 182 | 320 | A | H
HE20 H
Partial H
106/54 * 2462 115.97 - - 100.8 | 27.75 | 17.47 | 30.05 | 400 9 P |V
CH11 * 2462 107.34 - - 92.17 | 27.75 | 17.47 | 30.05 | 400 9 A |V
2462MHz 2483.52 67.87 | -6.13 74 5257 | 27.83 | 17.51 | 30.04 | 400 9 PV
2483.52 49 -5 54 33.7 27.83 | 17.51 | 30.04 | 400 9 AV
Y
Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C1-17 of C28

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
2389.94 65.07 | -8.93 74 50.42 | 27.36 | 17.36 | 30.07 | 100 | 284 | P | H
2389.94 51.51 -2.49 54 36.86 | 27.36 | 17.36 | 30.07 | 100 | 284 | A | H
* 2422 111.85 - - 96.97 | 2753 | 17.41 | 3006 | 100 | 284 | P | H
* 2422 102.5 - - 8762 | 2753 | 17.41 | 30.06 | 100 | 284 | A | H
802.11ax 2484.32 68.54 | -5.46 74 5323 | 27.84 | 1751 | 3004 | 100 | 284 | P | H
HE40 Full 2483.5 52.48 | -1.52 54 3718 | 27.83 | 17.51 | 3004 | 100 | 284 | A | H
CH 03 2389.8 61.36 |-12.64 74 46.71 2736 | 17.36 | 30.07 | 118 | 239 | P | V
2422MHz 2389.94 48.99 -5.01 54 34.34 27.36 | 17.36 | 30.07 | 118 | 239 | A | V
* 2422 105.58 - - 90.7 2753 | 1741 | 30.06 | 118 | 239 | P | V
* 2422 97.39 - - 82.51 2753 | 1741 | 30.06 | 118 | 239 | A | V
248411 64.28 | -9.72 74 4897 | 2784 | 1751 | 30.04 | 118 | 239 | P | V
2483.5 49.99 | -4.01 54 3469 | 27.83 | 1751 | 3004 | 118 | 239 | A | V
2389.8 58.34 | -15.66 74 4369 | 27.36 | 17.36 | 30.07 | 362 | 294 | P | H
2389.94 46.97 | -7.03 54 3232 | 2736 | 17.36 | 3007 | 362 | 294 | A | H
* 2437 113.75 - - 98.76 | 27.62 | 17.43 | 3006 | 362 | 294 | P | H
* 2437 104.16 - - 89.17 | 2762 | 17.43 | 3006 | 362 | 294 | A | H
802.11ax 2483.62 6223 |-11.77 74 4693 | 2783 | 1751 | 30.04 | 362 | 294 | P | H
HE40 Full 2483.5 51.76 | -2.24 54 36.46 | 27.83 | 17.51 | 30.04 | 362 | 294 | A | H
CH 06 2389.8 62.87 |-11.13 74 4822 | 2736 | 17.36 | 30.07 | 366 | 10 P |V
2437MHz 2389.94 48.33 -5.67 54 33.68 27.36 | 17.36 | 30.07 | 366 10 A |V
* 2437 109.65 - - 9463 | 27.64 | 17.44 | 3006 | 366 | 10 P |V
* 2437 101.3 - - 8629 | 2763 | 1744 | 3006 | 366 | 10 | A | V
2484.81 64.53 | -9.47 74 49.22 | 2784 | 17.51 | 30.04 | 366 | 10 P |V
2483.5 50.48 | -3.52 54 3518 | 27.83 | 1751 | 3004 | 366 | 10 | A | V
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swanranas. FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
2352.56 57.05 -16.95 74 42.64 27.21 17.28 | 30.08 | 100 | 305 P H
2389.94 43.93 -10.07 54 29.28 27.36 17.36 | 30.07 | 100 | 305 A H
* 2452 112.73 - - 97.61 27.71 17.46 | 30.05 | 100 | 305 P H
* 2452 103.96 - - 88.84 27.71 17.46 | 30.05 | 100 | 305 A H
802.11ax 2485.72 68.98 -5.02 74 53.67 27.84 17.51 | 30.04 | 100 | 305 P H
HEA40 Full 2485.79 52.47 -1.53 54 37.16 27.84 17.51 | 30.04 | 100 | 305 A H
CH 09 2388.82 56.22 -17.78 74 41.57 27.36 17.36 | 30.07 | 400 10 P |V
2452MHz 2389.94 43.77 -10.23 54 29.12 27.36 17.36 | 30.07 | 400 10 A |V
* 2452 111.06 - - 95.94 27.71 17.46 | 30.05 | 400 10 P |V
* 2452 100.97 - - 85.85 27.71 17.46 | 30.05 | 400 10 AV
2483.55 63.93 -10.07 74 48.63 27.83 17.51 | 30.04 | 400 10 P |V
2483.5 50.4 -3.6 54 35.1 27.83 17.51 | 30.04 | 400 10 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/m) (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4844 40.53 -33.47 74 62.78 32.56 11.33 66.14 - - P H
7266 45.83 -28.17 74 60.75 37.2 13.57 | 65.69 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 03 4844 41.96 -32.04 74 64.21 32.56 11.33 66.14 - - P \Y,
2422MHz 7266 46.67 | -27.33 74 61.59 37.2 13.57 | 65.69 - - PV
\%
\%
\%
\%
\%
\%
\%
\%
\%
V
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4874 40.84 |-33.16 74 62.91 327 11.35 | 66.12 - - P H
7311 4511 -28.89 74 60.2 37.13 13.5 65.72 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 06 4874 4148 |-32.52 74 63.55 327 11.35 | 66.12 - - P |V
2437MHz 7311 4549 | -28.51 74 60.58 | 37.13 135 | 65.72 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
4904 41 -33 74 62.92 32.82 11.36 66.1 - - P H
7356 45.46 -28.54 74 60.88 36.88 13.44 | 65.74 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 09 4904 40.87 -33.13 74 62.79 32.82 11.36 66.1 - - P |V
2452MHz 7356 46.32 | -27.68 74 61.74 | 36.88 | 13.44 | 65.74 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
2388.4 71.09 | -2.91 74 56.45 | 27.35 | 17.36 | 30.07 | 368 | 314 | P | H
2389.94 49.06 | -4.94 54 34.41 27.36 | 17.36 | 30.07 | 368 | 314 | A | H
* 2422 15 - - 100.12 | 2753 | 17.41 | 3006 | 368 | 314 | P | H
802.11ax @ * 2422 106.32 - - 9144 | 2753 | 17.41 | 3006 | 368 | 314 | A | H
HE40 2484.67 58.86 |-15.14 74 4355 | 2784 | 1751 | 30.04 | 368 | 314 | P | H
Partial 2485.02 4455 | -9.45 54 29.24 | 2784 | 1751 | 30.04 | 368 | 314 | A | H
242/61 2389.94 65.87 | -8.13 74 5122 | 27.36 | 17.36 | 30.07 | 101 1 P |V
CH 03 2389.94 50.51 -3.49 54 35.86 27.36 | 17.36 | 30.07 | 101 1 A |V
2422MHz |~ 2422 111.11 - - 96.23 | 27.53 | 17.41 | 30.06 | 101 11 PV
* 2422 101.94 - - 87.06 | 27.53 | 17.41 | 30.06 | 101 1 A |V
248411 58.95 |-15.05 74 4364 | 2784 | 17.51 | 30.04 | 101 1 P |V
2484.04 4452 | -9.48 54 29.21 27.84 | 1751 | 30.04 | 101 1 A |V
2389.24 57.28 | -16.72 74 4263 | 2736 | 17.36 | 30.07 | 163 | 331 | P | H
2389.66 4369 |-10.31 54 29.04 | 2736 | 17.36 | 30.07 | 163 | 331 | A | H
* 2452 112.84 - - 97.72 | 2771 | 17.46 | 3005 | 163 | 331 | P | H
802.11ax @ * 2452 105.4 - - 90.28 | 27.71 | 17.46 | 3005 | 163 | 331 | A | H
HE40 2486 69.37 | -4.63 74 5406 | 27.84 | 1751 | 3004 | 163 | 331 | P | H
Partial 2483.5 5224 | -1.76 54 36.94 | 27.83 | 17.51 | 3004 | 163 | 331 | A | H
242/62 2368.52 56.65 |-17.35 74 4215 | 2727 | 17.31 | 30.08 | 100 | 28 P |V
CH 09 2389.94 4358 | -10.42 54 28.93 27.36 | 17.36 | 30.07 | 100 | 28 A |V
2452MHz |~ 2452 111.49 - - 96.37 | 27.71 | 17.46 | 3005 | 100 | 28 | P | V
* 2452 103.2 - - 88.08 | 27.71 | 1746 | 3005 | 100 | 28 | A | V
2484.67 7186 | -2.14 74 56.55 | 27.84 | 17.51 | 30.04 | 100 | 28 P |V
2484.67 5147 | -2.53 54 36.16 | 27.84 | 1751 | 3004 | 100 | 28 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4844 40.13 -33.87 74 62.38 32.56 11.33 66.14 - - P H
7266 45.61 -28.39 74 60.53 37.2 13.57 | 65.69 - - P H
H
H
H
H
H
H
H
802.11ax H
HE40 H
Partial H
242/61 4844 41.2 -32.8 74 63.45 32.56 11.33 66.14 - - P \Y,
CHO03 7266 4573 | -28.27 74 60.65 37.2 13.57 | 65.69 - - P |V
2422MHz Vv
\%
\%
\%
\%
\%
\%
\%
\%
V
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
4904 40.18 -33.82 74 62.1 32.82 11.36 66.1 - - P H
7356 44.45 -29.55 74 59.87 36.88 13.44 | 65.74 - - P H
H
H
H
H
H
H
H
802.11ax H
HE40 H
Partial H
242/62 4904 42.51 -31.49 74 64.43 32.82 11.36 66.1 - - P |V
CH 09 7356 44.8 -29.2 74 60.22 | 36.88 | 13.44 | 65.74 - - PV
2452MHz v
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 (LF)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) (dBuV/im)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
77.53 29.38 -10.62 40 47.17 13.19 1.31 32.29 - - H
96.93 32.2 -11.3 43.5 47.39 15.54 1.52 32.25 - - P H
158.04 30.97 -12.53 43.5 44.57 16.76 1.93 32.29 - - P H
459.71 24.58 -21.42 46 30.33 23.42 3.32 32.49 - - P H
816.67 30.5 -15.5 46 30.33 28.03 4.45 32.31 - - P H
958.29 33.63 -12.37 46 29.23 30.83 4.83 31.26 - - P H
H
H
H
H
2.4GHz H
802.11ax H
HE20 38.73 30.16 -9.84 40 41.52 20.15 0.73 32.24 - - P |V
LF 95.96 3412 | -9.38 43.5 49.45 | 15.41 151 | 32.25 - - P |V
180.35 27.79 -15.71 43.5 42.95 15.05 2.1 32.32 - - P |V
492.69 26.15 -19.85 46 31.38 23.91 34 32.54 - - P |V
778.84 30.8 -15.2 46 30.79 28.09 4.34 32.42 - - P |V
941.8 33.46 -12.54 46 29.79 30.29 4.78 314 - - P |V
\
\
\
\Y
\Y
\Y
No other spurious found.
Remark All results are PASS against limit line.

The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

<Sample 2>
2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.

9+8 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)

* 2462 113.78 - - 98.61 27.75 17.47 | 30.05 | 136 | 329 P H

* 2462 103.13 - - 87.96 27.75 17.47 | 30.05 | 136 | 329 A H

2484 .12 64.79 -9.21 74 49.48 27.84 17.51 | 30.04 | 136 | 329 P H

2483.52 52.58 -1.42 54 37.28 27.83 17.51 | 30.04 | 136 | 329 A H

802.11ax H

HE20 Full H

CH 11 * 2462 111.32 - - 96.15 27.75 17.47 | 30.05 | 399 26 P |V

2462MHz * 2462 100.84 - - 85.67 27.75 17.47 | 30.05 | 399 26 AV

2484.52 63.57 -10.43 74 48.26 27.84 17.51 | 30.04 | 399 26 P |V

2483.6 50.91 -3.09 54 35.61 27.83 17.51 | 30.04 | 399 26 AV

\

\

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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seamran s, FCC RADIO TEST REPORT Report No. : FR271554C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
4924 41.84 | -32.16 74 63.6 32.94 | 11.38 | 66.08 - - P
7386 44.01 | -29.99 74 59.62 | 36.76 | 13.39 | 65.76 - - P
802.11ax
HE20 Full
CH 11 4924 41.09 |-32.91 74 62.85 | 3294 | 11.38 | 66.08 - - P
2462MHz 7386 4421 | -29.79 74 59.82 | 36.76 | 13.39 | 65.76 - - P

< K K KK K KKKl KK kKfzjzjzzxyx|x || |T | T |T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

<TXBF Mode>

<Sample 1>
2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)|(HV)
2390 62.57 -11.43 74 47.92 27.36 17.36 30.07 100 331 P H
2390 49.77 -4.23 54 35.12 27.36 17.36 30.07 100 331 A H
* 2412 111.59 - - 96.79 27.47 17.4 30.07 100 331 P H
* 2412 101.4 - - 86.6 27.47 17.4 30.07 100 331 A H
802.11ax H
HE20 Full H
CH 01 2389.17 60.78 -13.22 74 46.13 27.36 17.36 30.07 300 5 P \%
2412MHz 2390 4866 | -5.34 54 34.01 27.36 | 17.36 | 30.07 | 300 5 AV
* 2412 107.96 - - 93.16 27.47 17.4 30.07 300 5 P \%
* 2412 98.47 - - 83.67 27.47 17.4 30.07 300 5 A \%
\%
\%
2365.44 55.19 -18.81 74 40.7 27.26 17.31 30.08 108 300 P H
2389.94 43.9 -10.1 54 29.25 27.36 17.36 30.07 108 300 A H
* 2437 112.21 - - 97.21 27.62 17.44 30.06 108 300 P H
* 2437 102.91 - - 87.91 27.62 17.44 30.06 108 300 A H
802.11ax 2484.32 56.42 -17.58 74 41.11 27.84 17.51 30.04 108 300 P H
HE20 Full 2483.5 45.66 -8.34 54 30.36 27.83 17.51 30.04 108 300 A H
CH 06 2372.3 55.25 -18.75 74 40.72 27.29 17.32 30.08 363 9 P \%
2437MHz 2389.24 44.21 -9.79 54 2956 | 27.36 | 17.36 | 30.07 | 363 9 AV
* 2437 110.99 - - 95.99 27.62 17.44 | 30.06 363 9 P \Y,
* 2437 99.03 - - 84.03 27.62 17.44 | 30.06 363 9 A \Y,
2499.02 55.86 -18.14 74 40.47 27.9 17.53 30.04 363 9 P V
2483.5 44.96 -9.04 54 29.66 27.83 17.51 30.04 363 9 A \Y,
TEL : 886-3-327-0868 Page Number 1 C2-1 of C12
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
* 2462 112.68 - - 97.51 27.75 17.47 | 30.05 | 100 | 302 P H
* 2462 102.19 - - 87.02 27.75 17.47 | 30.05 | 100 | 302 A H
2483.6 59.96 -14.04 74 44.66 27.83 17.51 | 30.04 | 100 | 302 P H
2483.52 50.14 -3.86 54 34.84 27.83 17.51 | 30.04 | 100 | 302 A H
802.11ax H
HE20 Full H
CH 11 * 2462 108.46 - - 93.29 27.75 17.47 | 30.05 | 350 36 P |V
2462MHz * 2462 102.03 - - 86.86 27.75 17.47 | 30.05 | 350 36 A |V
2483.64 61.05 -12.95 74 45.75 27.83 17.51 | 30.04 | 350 36 P |V
2483.56 48.51 -5.49 54 33.21 27.83 17.51 | 30.04 | 350 36 AV
\Y
\
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C2-2 of C12
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seamran s, FCC RADIO TEST REPORT Report No. : FR271554C
2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

9+8 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)(H/V)

4824 40.9 -33.1 74 63.3 32.44 11.32 66.16 - - P H

H

H

H

H

H

H

H

H

H

802.11ax H

HE20 Full H

CH 01 4824 43.38 -30.62 74 65.78 32.44 11.32 66.16 - - P \Y,

2412MHz \Y;

\Y,

\Y,

V

\Y,

V

\Y,

V

V

\Y,

V

TEL : 886-3-327-0868 Page Number : C2-3 of C12
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4874 4097 |-33.03 74 63.04 327 11.35 | 66.12 - - P H
7311 44.8 -29.2 74 59.89 37.13 13.5 65.72 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4874 41 -33 74 63.07 327 11.35 | 66.12 - - P |V
2437MHz 7311 4729 | -26.71 74 62.38 | 37.13 135 | 65.72 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number 1 C2-4 of C12
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
4924 44.09 -29.91 74 65.85 32.94 11.38 | 66.08 - - P H
7386 44.45 -29.55 74 60.06 36.76 13.39 | 65.76 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CHM 4924 43.03 -30.97 74 64.79 32.94 11.38 | 66.08 - - P |V
2462MHz 7386 4422 | -29.78 74 59.83 | 36.76 | 13.39 | 65.76 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
2389.94 63.59 | -10.41 74 4894 | 2736 | 17.36 | 30.07 | 140 | 307 | P | H
2389.94 51.74 | -2.26 54 37.09 | 2736 | 17.36 | 30.07 | 140 | 307 | A | H
* 2422 108.63 - - 93.75 | 2753 | 17.41 | 30.06 | 140 | 307 | P | H
* 2422 99.06 - - 84.18 | 2753 | 17.41 | 30.06 | 140 | 307 | A | H
802.11ax 2484.6 57.08 |-16.92 74 4177 | 2784 | 1751 | 30.04 | 140 | 307 | P | H
HE40 Full 2483.55 46.08 | -7.92 54 30.78 | 27.83 | 17.51 | 30.04 | 140 | 307 | A | H
CH 03 2388.26 58.97 |-15.03 74 4433 | 2735 | 17.36 | 30.07 | 100 2 P |V
2422MHz 2389.94 48.71 -5.29 54 34.06 27.36 | 17.36 | 30.07 | 100 2 A |V
* 2422 106.36 - - 9148 | 2753 | 17.41 | 30.06 | 100 2 P |V
* 2422 96 - - 81.12 | 2753 | 17.41 | 30.06 | 100 2 A |V
2484.32 56.81 | -17.19 74 415 27.84 | 17.51 | 30.04 | 100 2 P |V
2484.18 4574 | -8.26 54 3043 | 27.84 | 17.51 | 30.04 | 100 2 A |V
2389.38 57.15 |-16.85 74 425 27.36 | 17.36 | 30.07 | 100 | 299 | P | H
2389.94 46.21 -7.79 54 3156 | 27.36 | 17.36 | 30.07 | 100 | 299 | A | H
* 2437 109.22 - - 9422 | 2762 | 17.44 | 3006 | 100 | 299 | P | H
* 2437 99.82 - - 84.82 | 2762 | 17.44 | 3006 | 100 | 299 | A | H
802.11ax 2484.67 63.19 | -10.81 74 4788 | 2784 | 1751 | 30.04 | 100 | 299 | P | H
HE40 Full 2483.55 51.76 | -2.24 54 36.46 | 27.83 | 17.51 | 30.04 | 100 | 299 | A | H
CH 06 2389.52 58.29 |-15.71 74 4364 | 27.36 | 17.36 | 30.07 | 100 | 165 | P | V
2437MHz 2389.94 46.95 -7.05 54 32.3 27.36 | 17.36 | 30.07 | 100 | 165 | A | V
* 2437 109.11 - - 94.11 2762 | 1744 | 30.06 | 100 | 165 | P | V
* 2437 94.67 - - 7967 | 2762 | 17.44 | 3006 | 100 | 165 | A | V
2484.32 63.8 -10.2 74 4849 | 2784 | 17.51 | 30.04 | 100 | 165 | P | V
2483.9 50.33 | -3.67 54 35.02 | 27.84 | 1751 | 3004 | 100 | 165 | A | V
TEL : 886-3-327-0868 Page Number : C2-6 of C12
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swanranas. FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
2376.64 54.41 -19.59 74 39.85 27.31 7.41 30.08 | 100 | 296 P H
2388.12 43.64 -10.36 54 29 27.35 7.44 30.07 | 100 | 296 A H
* 2452 108.09 - - 92.97 27.71 7.54 30.05 | 100 | 296 P H
* 2452 98.01 - - 82.89 27.71 7.54 30.05 | 100 | 296 A H
802.11ax 2484 .11 66.62 -7.38 74 51.31 27.84 7.59 30.04 | 100 | 296 P H
HEA40 Full 2483.5 52.56 -1.44 54 37.26 27.83 7.59 30.04 | 100 | 296 A H
CH 09 2363.34 55.65 -18.35 74 41.18 27.25 7.38 30.08 | 100 9 P |V
2452MHz 2387.56 4369 |-10.31 54 29.06 | 2735 | 7.43 | 30.07 | 100 9 AV
* 2452 106.85 - - 91.73 27.71 7.54 30.05 | 100 9 P |V
* 2452 96.05 - - 80.93 27.71 7.54 30.05 | 100 9 AV
2484.32 63.58 -10.42 74 48.27 27.84 7.59 30.04 | 100 9 P |V
2483.5 49.15 -4.85 54 33.85 27.83 7.59 30.04 | 100 9 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C2-7 of C12
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/m) (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4844 40.98 -33.02 74 63.23 32.56 11.33 66.14 - - P H
7266 45.51 -28.49 74 60.43 37.2 13.57 | 65.69 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 03 4844 41.38 -32.62 74 63.63 32.56 11.33 66.14 - - P \Y,
2422MHz 7266 4547 | -28.53 74 60.39 37.2 13.57 | 65.69 - - PV
\%
\%
\%
\%
\%
\%
\%
\%
\%
V

TEL : 886-3-327-0868 Page Number : C2-8 of C12
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4874 40.29 |-33.71 74 62.36 327 11.35 | 66.12 - - P H
7311 449 -29.1 74 59.99 37.13 13.5 65.72 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 06 4874 39.89 -34.11 74 61.96 327 11.35 | 66.12 - - P |V
2437MHz 7311 44.64 | -29.36 74 59.73 | 37.13 135 | 65.72 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number : C2-9 of C12
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
4904 42.31 -31.69 74 64.23 32.82 11.36 66.1 - - P H
7356 45.75 -28.25 74 61.17 36.88 13.44 | 65.74 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 09 4904 41.03 -32.97 74 62.95 32.82 11.36 66.1 - - P |V
2452MHz 7356 44.48 | -29.52 74 59.9 36.88 | 13.44 | 65.74 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR271554C

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin limit line.

P/A Peak or Average

H/V Horizontal or Vertical

TEL : 886-3-327-0868 Page Number 1 C2-11 of C12
FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR271554C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) | (dBpV/m)| (dB) |(dBuV/m) (dBuV) (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)/(HV)
802.11b 2390 5545 |-1855| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CH 01
2412MHz 2390 4354 |-1046 54 426 | 3222 | 458 | 3586 | 103 | 308 | A | H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBpV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin (dB)
= Level(dBpV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
=-18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin (dB)
= Level(dBpV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number : C2-12 of C12
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Appendix D. Radiated Spurious Emission Plots

Temperature : 18~23°C

Test Engineer : Andy Yang, Karl Hou and Steven Wu

Relative Humidity : 50~65%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : D1-1 of D67
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

<CDD Mode> <Sample 1>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
A (@Buvim) Date: 20220816 el (dBuVim) Date: 20220816
1300) 1300
1200) 1200
1109 //‘ = 10|
1000) 7 1000
900 £ 90|
800 809 PERK_74
700) ’y 700]
600) T ol 609 e =
509 0. 0henmts by et A | Y
400) 400
300 300
200 200)
100 100]
310 2520, 2340, 2360, 2580, 2400, 15 000 300 1500, 700 1900, 2100, 2300, 2500. 2700, E
Frequency (MH2) Frequency (HHz)
Site £ 03CHI6-HY Site £ 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522_220310 HORTZONTAL Condition PEAK_74 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (Buvim) Date: 20220816 el (gBuVim) Date: 20220816
1300) 1300
1200) 1200 -
1109 0|
1000) ///V\ 1000
900 va 900
s00) £ 800)
700) / 700)
600) 600]
AVG 54
500 AL 500] = —
400) 2l e
300 300
200 200)
100 100]
310 2320, 240, 2360, 2360, 240, 215 000 300 1500, 1700 1900 2100 2300 2600, 2700, E
Frequency (MH2) Frequency (MHz)
Site $03CHI6-HY. Site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 HORTZONTAL
+ RBW:1000.000KHz VBW:0.100KHzZ SWT:Auto RBW:1000.000KHz VBW:0.100KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

9+8

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.100KHz SWT:Auto

109 / 1000
- i i
ol
50.0| sn_nw\,wmmmm-«w
:03CH16-HY 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition 1 PEAK_74 3m 9120D_1522_220310 VERTICAL
oo oo veericn e e
1000) / 1000
309 / s00)
T i I N
Site :03CH16-HY Site :03CH16-HY
Condition 1 AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition

AV6_54 3m 9120D_1522_220310 VERTICAL
RBW:1000.000KHz VBW:0.100KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH06 2437MHz - L

9+8

Horizontal

Fundamental

Peak

1 aBoim) bate: 20720816
) /\
i M \‘L
Sz B 700, T F440. 2
Froauency ()
£03CHI6-HY

+PEAK_BE_74 3m 9120D_1522_220210 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

evel (@BuVim)

Date: 20220816

PERK 74

g s sy
|

v R R

000 300, 1500, 1700,

900 2100 2300 2500 2700, 3000
Frequency (MHz)
03CHI6-HY
Condition +PEAK_74 3m 9120D_1522_220210 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

e ot 2020815
/ \
somm BB oo wm 7%

2380,
Froquency (MHz)
+03CH16-HY

: AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:0.100KHzZ SWT:Auto

RBW:1000.000KHz VBW:0.100KHz SWT:Auto

) (@BuVim) Date: 20220816
A6 54
000 300, 1500 1700, 1s00. 2100, 2300 2500.  Z700. 3000
Frequency (MHz)
+03CH16-HY
Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR271554C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH06 2437MHz - R

9+8 Horizontal Fundamental

Date: 20220816

1300)
1200)

10
1000}
900)
809 PEAK_BE 74
709
Aottt

500
400)

300
209
109
430 2440, 250, 2460, 2470, 2480, 250, 250
Frequency (MHz)
Site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_220210 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220816

1300
1200
tog

1000}/ N,

s00) \

09 \
60.0 \
509 by
P
209
209
109
T SN CEN T =3
roasoncy iy
site {03CHIHY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:0.100KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH06 2437MHz - L

9+8

Vertical

Fundamental

Avg.

0o N 1nd
e il
- T
ite :03CH16-HY 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition : PEAK_74 3m 9120D_1522_220310 VERTICAL
s B e
i
o /
80| / 80|
00T An.nN—'—"——/—/
Site 2 03CH16-HY Site. 2 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
: RBW:1000.000KHz VBW:0.100KHz SWT:Auto

RBW:1000.000KHz VBW:0.100KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-6 of D67



swanranas. FCC RADIO TEST REPORT Report No. : FR271554C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH06 2437MHz - R

9+8 Vertical Fundamental
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90.0| \
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P
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T T e e~ 1
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Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220816
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430 2840, 2450, 260, 2470, 2480, 2490, 2500
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Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:0.100KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
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FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR271554C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

9+8 Horizontal Fundamental

1 6Buvim) vate: 20220816 o vate: 20220816
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Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition : PEAK_74 3m 9120D_1522_220310 VERTICAL
 RBW:I000.000KHz VBW-3000000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
vate: 20220816 2 v bate: 20220816
1304 1204
1200 1204
o o
T

AVG_BE 54, 609 A6 54
s00) — e s00]
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400 T D R e
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450 2463.2465.2467.2469.2471 469.7491.2493. 2495 2487, 2500 000 300, 1500 700, 1s00. 2100 2300 2500.  Z700. 3000
Froquency (MHz) Frequency (MHz)
Site +03CH16-HY Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:0.100KHz SWT:Auto

RBW:1000.000KHz VBW:0.100KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D1-8 of D67
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR271554C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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o
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Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition : PEAK_74 3m 9120D_1522_220310 HORIZONTAL
R 1000 008 VW 3066 00K W oW 100000011 T S300 000K AT e
Y
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500 NNy s00]
40.0| 40.0f ——
o
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL
RO 0 VL3001 W Ao RoW 10050000 2 VWG 00K ST At

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FR271554C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
) (@guvimy Date: 20220815 o aBavim) Date: 20220815
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Condition :PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1522_220310 HORIZONTAL
+ RBW-1000.000KHz VBW-3000.000KHz SWT:Auto < RBW:1000.000KHz VEW:2000.000KHz SWT:Auto
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Freauency (Hr) Frequency (H:)
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Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL
+ RBWF1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHz VBW:L000KHz SWT:Auto

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FR271554C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO01 2412MHz
9+8 Vertical

Fundamental
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+03CHI6-HY Site 03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522_220310 VERTICAL Condition +PEAK_74 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto

RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
- /
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Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-12 of D67



swanranas. FCC RADIO TEST REPORT

Report No

. : FR271554C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH06 2437MHz - R

9+8
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Fundamental
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m oot 20220815
1204

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH06 2437MHz - L

9+8

Vertical

Fundamental
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Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL
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Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR271554C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH06 2437MHz - R

9+8 Vertical Fundamental

Date: 20220815
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Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL

Avg. Left Blank

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

9+8

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

AV6_54 3m 9120D_1522_220310 HORIZONTAL
RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
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Condition :PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition :PEAK_74 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
) @Buvim) Date: 2022.08-15 ) (@Bavim) Date: 2022.08-15
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Froquency (HHz) Froquency (HHz)
Site 2 03CH16-HY Site. 2 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO

SPORTON LAB.

TEST REPORT

Report No. : FR271554C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

9+8

Vertical

Fundamental

A (@BuVim)

Date: 2022.08.15.

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
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Tremuency (M) Froauency (M)
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Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition : PEAK_74 3m 9120D_1522_220310 VERTICAL
 RBW-1000.000KHz VBW:3000000KHz SWT:Auta RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) By vate 20720815 J aBvm) vate 20720815
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Site :03CH16-HY Site. 2 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL

RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR271554C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
1000 At 1000
ot f
I
600 609 ) N ————e
et
” o 9 DO o
Site 2 03CH16-HY Site 2 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1522_220310 HORIZONTAL
A A S T
80.0f r(\' 80.0/
" —— =
40.0| 40 Q—————
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL

TEL : 886-3-327-0868

Page Number : D1-18 of D67
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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70,0 70| f 1
60.0| '/ 60.0f T ‘QA
by .
o
:03CH16-HY 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition : PEAK_74 3m 9120D_1522_220310 VERTICAL
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a0 \/\ s04)
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Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
RBWIOCO 000K WO D1OK s WAt ROWOOROODRS 2 VW01 W iAo

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH06 2437MHz - L

9+8

Horizontal

Fundamental

Peak

) Date: 20220815
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S
o
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2380, 2200, 220, 240 2450
Froquency (1Hz)
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+ PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL

) a8y

Date: 20220816
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e
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: AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
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Frequency (MHa)
: 03CH16-HY
Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR271554C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH06 2437MHz - R

9+8 Horizontal Fundamental

Date: 20220815

ool A

" JMWMMWWWMH PEAK_BE 74

500 "
Wbttt
500

430 2440, 250, 260, 2470, 2480, 2490, 2500
Froquency (1Hz)

Site +03CH16-HY

Condition + PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL

Peak Left blank

) Bty Date: 20720815
1300
1200
10g
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700) NN
L \/\/“\V/« e e 54
500
100
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T T 7480, i, 7 7160 FHw0 20
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Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR271554C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
oy
90.0) / 90|
S
b
—
e —
o
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL
100.0| /\/ 100.0|
oy
g VAR s
sn0) 1/ s0q] ]
40.0| = = 40.0f SIS —
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR271554C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH06 2437MHz - R

9+8 Vertical Fundamental

Date: 20220815

00 Mg e,
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gt
500

430 2440, 250, 260, 2470, 2480, 2490, 2500
Froquency (1Hz)

Site +03CH16-HY

Condition +PEAK_BE_74 3m 91200_1522_220310 VERTICAL

Peak Left blank

A (@Buvim) Date: 202208-16
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109
430 2840, 2450, 260, 70, 2480, 2490, 2500
Froquency (1Hz)
Site £ 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR271554C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH11 2462MHz

9+8 Horizontal Fundamental
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wod .Y wod
90,0 1\ 0.0

w09 \M PEAK BE T4 w00 PEAKTS
e N e

00l M""“w,)v““'“ ", — o0l S I N
s “heofroduntse a
o o
o s
e aq
s "

i s i = o TR T — T

R 8 s
:03CH16-HY 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition 1 PEAK_74 3m 9120D_1522_220310 HORIZONTAL
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Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FR271554C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH11 2462MHz
9+8 Vertical

Fundamental

A (@BuVim) Date: 2022.08-15
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mon“‘«wf'mwm M 1009
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ey iy roaoncy i
:03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition : PEAK_74 3m 9120D_1522_220310 VERTICAL
ROW-I000.000KH2 VBWE3000000KHz SWTAuto REW-I000.000K+2 VBW: 3000000KHz SWT-Auto
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CH01 2412MHz

9+8

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto
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swanranas. FCC RADIO TEST REPORT Report No. : FR271554C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

9+8

Horizontal

Fundamental

A (@BuVim)
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Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH11 2462MHz

9+8 Vertical Fundamental
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - R

9+8 Horizontal Fundamental
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s
Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL
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Peak Left blank
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Avg. Left blank
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH03 2422MHz - L
9+8 Vertical

Fundamental
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RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.
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Report No. : FR271554C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11ax HE40 Full CHO3 2422MHz - R
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Vertical

Fundamental
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Left blank
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FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH06 2437MHz - L

9+8
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Fundamental
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Report No. : FR271554C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Report No. : FR271554C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH06 2437MHz - R

9+8 Vertical Fundamental
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Report No. : FR271554C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11ax HE40 Full CH09 2452MHz - L

9+8
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Avg.
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH09 2452MHz - R
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Avg. Left blank
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT
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Left blank
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Report No. : FR271554C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/61 CH03 2422MHz - R
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Report No. : FR271554C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Report No. : FR271554C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz
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Condition +PEAK_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL

Peak

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH06 2437MHz

9+8 Horizontal Vertical
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Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

9+8 Horizontal Vertical
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1300) 1300
1200) 1200
100) 00|
1000) 1000
900) 90|
809 PERK 74| 09 PERK 74
700) 700]
600) G 54 609) VG54
500 T 7 s00] T -
400) 400
300 300)
209 200)
109 100
000 4000, 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000. 25000 000 4000, G000, G000 10000 12000. 14000, 16000. 18000, Z0000. 22000. 25000
Frequency (z) Frequency (MHz)
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Condition :PEAK_74 3m 9120D_1522_220310 HORIZONTAL Condition +PEAK_74 3m 9120D_1522_220310 VERTICAL

Peak

Avg.
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO1 2412MHz

9+8 Horizontal Vertical
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Site :03CHI16-HY. Site 03CHI6-HY
Condition +PEAK_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL

Peak

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CH06 2437MHz

9+8 Horizontal Vertical
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Condition :PEAK_74 3m 9120D_1522_220310 HORIZONTAL Condition +PEAK_74 3m 9120D_1522_220310 VERTICAL
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Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CH11 2462MHz

9+8 Horizontal Vertical
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Avg.
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO3 2422MHz
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Condition +PEAK_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL

Peak

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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Frequency (z) Frequency (MHz)
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Condition :PEAK_74 3m 9120D_1522_220310 HORIZONTAL Condition +PEAK_74 3m 9120D_1522_220310 VERTICAL

Peak

Avg.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11ax HE40 Partial 242/61 CH03 2422MHz
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Condition +PEAK_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL

Peak

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11ax HE40 Partial 242/62 CH09 2452MHz
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Avg.
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i . , T ek
e ——— N —
b 124 bt
4 |
51 |
[N T o T wewe

300 400, 7o0. 0 0 100, 200 300

500600, 500 600,
Frequency (MHz) Frequency (MH2)

:03CHI16-HY. Site 03CHI6-HY
+ QP 3m BILOG_47020_211009 HORTZONTAL Condition QP 3m BILOG_47020_211009 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

<Sample 2>

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

9+8

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

) By vat: 20720907 e sovm) bate 20220007
1500 1504
1200 1200
00t 10
"
100 1000
NN
200 A" 90|
w00 N poea 209 e
700 , 70d
sben
500 ol 600) o
S Y VL A T
500 s00)
100 a0
300 300
200 200
100 100
50 2453 2465 2467 2450 247R 24T 2475 2477 2475 2007 2485 2485 2457 2455 2491 2455 A 20T, 3500 L N RN RN = T E
Freauency (wan Freavencs (HH)
Site :03CH16-HY Site :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1522_220310 HORIZONTAL
 RBWA1000.000KHz VBW:3000000KHz SWTiAuto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) By oot 20720907 e o) bate 20220007
1500 1500
1200 1200
10 0 :
100 1000
TN o
%09 g s0q)
a00) \ s00)
109 A Iy
609 \\ ) VG BE 54| 09 I AVG 54
509 S 500] ——
. N R RO e
40.0| 4O
300 300
200 200
100 100
00 2463 24652467 2460 24TA 4TS 24752477 2478 2051 2483 24852 45T 2438 24912459 24T AT, 2500 o oo s oo o 7o men 70 a7 E
Freauency (i) Freauency (i)
site £03CHI6 HY sire 03CHI6HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition

AV6_54 3m 9120D_1522_220310 HORIZONTAL
RBW:1000.000KHz VBW:0.200KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR271554C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
T
1009 Mvin*"w""w’\ 1009
M&
00 N IPEAK_BE 74| 209 PEAK 74
700) kX 700
600 MW AT - 609 WV e ————
T p—— . e ——
50.0 50,0 skwranrusmhieot
o
:03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition : PEAK_74 3m 9120D_1522_220310 VERTICAL
R0 008 VW 3066 00K W A RoWoanGonkiz T 5500000k SWTALTo
wo [ T
900 NN K 904
600 VG BE_bal 600 AVG 54
500 R = 500 g ———
ISR R eSS
40.0| 400
-
. .4 8 L I R T
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
RO D00 O 3031 WAt ROWAOOR0aDkz VW0 300K 2 T

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FR271554C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
ANT 802.11 ax HE20 Full CH11 2462MHz

9+8 Horizontal Vertical

1 (@Buvim) Date: 20220908 el (dBuVim) Date: 20220908
1300) 1300
1200) 1200
1100) g
1000) 1000
900 90|
800 PERK 74| 809 PERK 74
700 700]
09 AVG 54 09 AVG 54
500 : - s00] ; Z
400) 400
300 300
200 200)
100 100]
000 4000. 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000 25000 000 4000. G000, 8000, 10000 12000. 14000. 16000 18000. 70000, 22000. 2
Frequency (MHz) Frequency (HHz)
Site £ 03CH16-HY. Site £ 03CHI6-HY
Condition +PEAK_74 3m 9120D_1522_220310 HORTZONTAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL
Detector eak Deftector eak

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D1-67 of D67
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

<TXBF Mode> <Sample 1>

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
o
- ]
wd g
- , \| st
epiinie gttt s
500 0.0 bR it
-
Site 1 03CH16-HY Site 03CH16-HY
Condition < PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1522_220310 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
o
.
b ]
%0 ( s |
-l N
500 — 500 e s |
40.0) Aﬂnlliw“—”,
-
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL
Ao AT AN

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR271554C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
100.0| | 100.0|
”
o ; i il
B B e 7
o
:03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1000] S 1000]
Y
600 P 600 | VG 54
—
40.0| 40,Q -
o
Site :03CH16-HY Site. 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
VO3 000 VO 30361 W At AW 100000001 VW0 3006 12 W Tt

TEL : 886-3-327-0868

Page Number : D2-2 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH06 2437MHz - L

9+8 Horizontal

Fundamental

wd , M | N
500! sn_nwmmwwwmwwwww
s
:03CH16-HY 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1522_220310 HORIZONTAL
: RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
609 / oy ]
s
Site :03CH16-HY Site 03CH16-HY
Condition 1 AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg.

AV6_54 3m 9120D_1522_220310 HORIZONTAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR271554C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH06 2437MHz - R

9+8 Horizontal Fundamental

MO0t
800 PEAK BE 74
P Ak
o
ey i
site o3crieHy
Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220823

1300
1200
1100
1000

\

500 e L

——— 1
400)
300
209
109
430 2840, 2450, 260, 2470, 2480, 2490, 2500
Froquency (Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH06 2437MHz - L

9+8

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

9 M’WM « et st | S R
50.0| T e A
s
ite :03CH16-HY 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL
: RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
wd — 1
S —
40.0) 40,0f T
s
Site :03CH16-HY Site 03CH16-HY
Condition 1 AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR271554C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH06 2437MHz - R

9+8 Vertical Fundamental

Date: 2022.08.23

1300)
1200)
109

100.0| )
\

s y PEAK BE 74
100
b »
600) iy, M
504
a0
200
200
100
T T T S R Eroa )
Freauency ke
site £ 03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220823

1300
1200
1100
100 e
509 \
500 |
709 \
500 R
500 T
400
309
200
109
430 2440 2050, 2460, 2470, 280 2. 20
Froquency (Hhe)
site +03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

9+8

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

AV6_54 3m 9120D_1522_220310 HORIZONTAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

) @Buvim) Date: 2022.08.23 evel (Buvim) Date: 20220823
1300 1304)
1200 1200)
B e 1100
1000 1004)
900 504
s PERK_BE 74 w09 PERK 74]
700 700
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Frequency (Hiz) Frequency (MHa)
ite $03CHI6-HY 03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
A (@Buvim) Date: 2022.08.23 ovel (B Date: 20220823
1300 1304)
1200) 1200)
1100 100
1000t 1004)
N
900 904
504 804
700 700
500 AN 600
N VG BE 54 %]
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S S s | R i i | —
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100] 100
460 246324652467 249 2471 405.24912493 24552497, 2500 G0 00 100 00 1900 2100 2300 200 2700, 3000
Froquency (Hiz) Froquency (MHa)
site +03CHI6-HY site 03CH16-HY
Condition + AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR271554C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ot
00l PEAK BE 74 209 PEAIC 74|
70.0] M 70.0(
600 oo ol 609 bt
mr— IR ————
o
:03CH16-HY 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1000 P\ 1000
Y
600 AVG_BE b4 600 VG 54
50| \“\»\\\ s0.0| S — |
40.0| 00—
o
Site :03CH16-HY Site. 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
VO3 000 VO 30361 W At AW 100000001 VW0 3006 12 W Tt

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT

Report No. : FR271554C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH03 2422MHz - L

9+8

Horizontal

Fundamental

A (@Buvim)

Date: 20220823

1200)
1109

==

s00] W/NWWW»W—W‘WA”‘MWW‘/

el (dBuVim) Date: 2022.0823

PERK 74

609 \,WM\_, b

P —
500ttt oo

Avg.

+ RBW:1000.000KHz VBW:0.200KHz SWT:Auto

104
200 304
29 204
109 100
S0 En 7 D 7300 220 Ta40. 2850 Gl oo 7o Too  Teo. 2106 200 %0 270 3500
Freavenes (i) Freauency (it
Site 2 03CH16-HY Site. 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1522_220310 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim) Dot 20720023 e @sovm) oate 220823
1300 1300
1200 120
1104 o)
1000 —— 1004 1
%09 %0 ]‘
a0 a0
509 ] 60 1 s
500 s0q) ===
- T
10 P ]
200 304 i
209 20 ‘
109 100 i
S22 Ha 00 7580 0. E a0 7850 T R T T ST =TT 00
Frequencs (i) Freauency Oz
site $03CHI6-HY site 03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

9+8 Horizontal Fundamental
m”“‘““““\
800 PEAK_BE 74
709 T g,
500 e
o
Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL
RO T00D 000Kz VoW 00KH WAt
Peak Left blank
100
u0g
009 ﬁ
L
600 N AVG_BE
50.0) B s ]
40.0| B
o
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR271554C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
1000] et e 1000]
60.0| 1 60.0|
FRP T SNy WP PP RS B i e
o
:03CH16-HY 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
90.0| T j 90|
609 609 1} AV 54
500 5n.n/_d—w"/___J — ]
o
Site :03CH16-HY Site. 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
VO3 000 VO 30361 W At AW 100000001 VW0 3006 12 W Tt

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FR271554C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - R

9+8 Vertical Fundamental

Date 20220023
1300
1200
104
top gttt
%09 it
109 i i T —
09 A s ——
509
409
309
200
109
T za50. Za60. 270, 780 750 Z0
Froquency (WH:)
site +03CHI6-HY
Condition  :PEAK_BE 74 3m 9120D,_1522 220310 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 2022.08.23
1300
1200
110
1000
509
300
700
600
509 T—
100 -]
300
200
100
0 2 7450, 750, e, 2400 7. 0
Frequency (HHr)
site $03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH06 2437MHz - L

9+8

Horizontal

Fundamental

Peak

) (@BuVim)

ot s

evel @BuVim)

Date: 2022.08.23

PERK 74|

S ——

2340, 2360, 2380, 2400,
Frequency (MHz)

+03CH16-HY

+PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

-

000 300, 1500, 1700, 1500 2100 2300,
Frequency (MHz)
03CHI6-HY

Condition PEAK_74 3m 9120D_1522_220310 HORLZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2700, 3000

Avg.

evel (@8

Date: 20220823

G54

2340, 2360, 2380,
Froquency (MHz)

+03CH16-HY
: AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

2400, 220,

i oo e—

000 00 4500 700 1900 2100 7300 7500 2700 3000
Frequency (HHa)
03CHI6-HY
Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR271554C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH06 2437MHz - R

9+8 Horizontal Fundamental

Date: 2022.08.23

MW«NW«MW\_\

900 \
s00)

M PEAIBE 74
o ol ;
s0d o
T
500
400
300
200
100
TR T za50. za0. a0, 240, 2490, 750
Froquency (Hiz)
site $03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220823

1300)

1200
1100
00—
s0d 3
500 \
700 \
500 e 3
o — e
100
300
200
100
TE T 750, 7a50. 270, P 750, 0
Froquency (1H:)
site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH06 2437MHz - L

9+8

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

AV6_54 3m 9120D_1522_220310 VERTICAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

) By Date: 2022.0823 o Date:2022.08.23
130 1300
1200 1200
10g g
1000 R 1004
%00 s0q)
a00) w00 -
700 i 700 ;
Y y 600 R
.y i A D SPO p vee
200 400
200 s00)
200 200
100 100
Stozszo. T 750 7380 7100, 2120, 2840 250 G0 T son oo eoe zioo e 70 2700 5000
roquency () Froauency (i)
:03CH16-HY 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) By vate 20720873 v a0 oate 0720823
130 1300
1209 1200
10 10
100 i 100
Lo
a00) w0l
1
a0l o0l .
500 s . s0q] i s s e
40.0| ] 40,0
300 300
200 200)
100 100
Stozz. a0 750 7380 7100, 7820 Z440 250 oo T son oo ooe 7io0 % 700 2700 5000
roquencs () Froquncy (b
Site :03CH16-HY Site. 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2-15 of 26



swanranas. FCC RADIO TEST REPORT Report No. : FR271554C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH06 2437MHz - R

9+8 Vertical Fundamental

Date: 2022.08.23

1300
1200
1100
1000 Fk s s sttt

500
800) PEAK_BE_74
700 R e

s00) 5
w0 .
400)
300
209
109
430 2840, 2450, 260, 470, 2480, 2490, 2500
Frequency (MHz)
site +03CH16-HY
Condition +PEAK_BE_74 3m 91200_1522_220310 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220823

1300)
1200)
1109
1000/}

500 e
400)

209
109

430 2840, 2450, 260, 2470, 2480, 2490, 2500
Froquency (Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR271554C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH09 2452MHz - L

9+8 Horizontal Fundamental

) (@BuVim) Date: 2022.09.01

evel @BuVim) Date: 2022.00.01

1000 1000

900 900

s00f s00) kT
709

700
o9 MWW w09 F oot
50| s s g

s
:03CH16-HY 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1522_220310 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
wog ]
900 - 904
700 J 704
wd - 1
50.0| s 50,0 —
s
Site :03CH16-HY Site 03CH16-HY
Condition 1 AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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